

http://manualplace.com/product/white-fork-lift-my20-25-30-40c-fork-lift-trucks-parts-catalog/




TABLE OF CONTENTS

Accelerator Pedal...vcvecseenacecasasC=12
Air CleanerS.sceeessssssscccscassE=2,E-3
Alternator.isccesccescsssesssccccsnsessslC=8
Axle = Drive..ciisecesccscssesceasanA-ll

Battery and BOX........--...-...-.....C—s
BrakeS.....-.....o-....-.;-.-...A‘IQ,AFZO
Brake Linkage...ceeeesececeesas A=21,A-22

Camshaft, Engine...eceoeveecceccesas F=10
Carburetor, Gasoline....ceeoeeqeecese. E=4
Carburetor, LP-GaS..cceseeeecsscasesceE—6
Clutches, TransmissioN..ceccsceccessA=14
Coil = IgnitioN.ceeeeeeececscencssaessF=2
Connecting Rods, Engine...iccveaesee. .F=8
Controls, Transmission.....ccvesseeesA=17
Control Valve, Aux. & Upright....D-9,D-12
Control Valve, Transmission.....A-15,A-16
Converter.ciecececssessrssssscsecsescssA=l3
Counterweight..sicceveseanscssaocaesnessC=3
CoOWl.eeiieeeennesenasesasnncensaaeneasC=t
Crankcase, Engine....vcceeesacecasecss =6
Crankshaft, Engine.ciceesevececsnness F=8
Cylinder Head, Engine.......ceeeeesee F=9
Cylinder, Lift...ccieeeeeanccenncesanaeD=2
Cylinder, Power Steering...,.eesecee..B-3
Cylinder, Tilt....eeieeenaessosnancsaD=13

DeCalSiceiirasenscassasecssasannasnsealG=2
Differential..c.ccevesensssceassA=7,A-10
Differential Cage..ccveeccacsecesA=9,A-10
Dipstick, Engine.ii.evessescecscacecee.F=6
Dipstick, Hydraulic TanK...seeeeeeese.C=2
Dipstick, TransmissioN.ceecececeaces A=12
Distributor, Ignition..seeccaseveeses F=2
Drive Axle.... '

ooo.o-oooo.o-.to..¢o..oAP11

Engine Mounts..... ceesC=2

Fan, Engine Cooling....veeevceasceses s F=4
Filler, Fuel TanK..cccssessccscsenaseF=b
Flashing Lamp.cecccceeesscscsasscseeasC~11
Floor Plat@.ccessccscssssscssncoscnaasaC=2
Flywhez2l, EnginesceceececccvenssccecasF=7
Frame...soeecesseenceetsacccssasonasessC=2
Fuel Pump, Gasoline..secyeecccceccees E=4

Gear Cover, Engine.c.eeeceecsseeasasF-11
Governor, Engine.---...........-......E-4

Hood and Side PanelS..iccccescccecaesC=4
HOTMeveieeeoaennssesonpesssssansnnceysC—7
Horn ButtoN.cseveeeececsasasascnceeassB=2
HydralizerS....c.eoeeenngan- -
Hydraulic 0il Lines, Fittings.....D-2,D-3
Hydraulic Pump....seceeesscceasss.D=4,D=5

LAY

InstrumentS..cesecscesnse.. eeesC-6

ss s s 04

Levers, Transmission Control..........A=17
Lift Cylinder.cieeeececccooscncsecaase D=2
LightS.citeeeesrcocnncscsacesceannesC=9,C-11
LP-Gas Equipment....cecevseveceeeeecE-5,E-6

Manifolds, Engine...ccesecccececccseesF=3
Master Cylinder.....ceeceaessees A=21,A-22
Master Disconnect Switch,GS,UL........A-12
Motor, Power Steering..... eesssesssB=3,B-4
Muffler.cceeeeceenicenecsnenscenannansoF=3

Neutral Start SWitCh...‘......-.......A—16

0il Filter, Engine..iceeesccecccncees F=12
0il Filter, Transmission..ecceeeececes.A=18
0il Pan, Engine...ccevesececcssatacnne F-11
0il Pump, Engine.c.eeecescecncqesaacs F=12

Parking Brake...ssecececccasecoescA=21,A-22
Pistons, Engine.cceveeecieccscccccnsasc . F=8
Pump, Converter..cccecececcasasacnsesassA=13
Pump, Hydraulic System.:...s.:eae...D=4,D-5
Pump, Power Steering Flow Divider..D-4,D-5

Radiator...............-...-..........oF—4
Regulator, LP-G&S....................‘.Erﬁ
Rods, Connecting, Engine..iceeceeecec. .F-8

Seat.vieresestcctncsscscrsacsessessanccesal=5
Spark Plugs, Engine...ceceeeeccacccees JF=2
Starting MotOr.,.eeeeescsascccnssseessaC=8
Steering Linkage...eeeteeececnsacecoeeB=6
Steer Pump, Motor and Lines............B=3

Tail LampececeesessoesocscsosssassssessC~9
Tappets, Engine.c,cceeesescccacecscess F~=10
Thermostat, Engine.icceeececcncccceces .F=4
Tilt CylindersS.sccsceececcscsccescassaD=13
Tires, Drive WheelS.i.veeieesoessesesee A=1l
Tires, Steer WheelS..iiveeeeeesscsinses eB=6
Transmission Cas€.cieciecsossasacescoes A-12
Transmission Clutches, Shafts.........A-14
Transmission ControlsS..,cceesesescese A-17

Upright Control Valve..s.¢es....D-6,D-7,D-8

Valve, Upright ContrOI..-..o-..D—6,D-7,D—8
Valves, Engine..cevsveececcascasecsnces F=9

Water Pump...ccocececnesssansossassseseeF=5
Wide Profile Tires..vceceeecencceeasssA=ll
Wheels, Drive..ccoceecesccccccescce..A-1l1
Wheels, Steer.cicceceeqescsscscncanssassB=b
Wiring HarnessS.ssessesvsvsenersseyssceC~7

NUMERICAL INDEX.-......-....n.....G—Q,G-ls




FOREWORD

This catalog contains a complete list of parts for the lift truck. To assist in
determining the part numbers and descriptions, the parts in this catalog are grouped
according to their location on the lift truck. Reference numbers only are shown in
each illustration., These numbers correspond to those in the reference number col-
umn in the list of parts which follows each "exploded view'.

TYPICAL PARTS ARE SHOWN, AND MAY NOT AIWAYS BE IDENTICAL WITH CURRENT PARTS. RE-
FER TO THE TEXT. '"RIGHT OR LEFT'" IS DETERMINED BY FACING TOWARD THE UPRIGHT FROM
THE LIFT TRUCK SEAT,

To further assist in locating repair parts, the part numbers are arranged in nu-
merical sequence and indexed at the rear of this catalog.

Component parts of assemblies are listed following the assembly itself and are
identified as being part of the assembly by this notation following the description:

Consists of the following ... parts or Includes the following ... parts:
Part numbers only make up an assembly. Hardware items are not to be included.

Parts such as standard bolts, nuts, screws, washers, etc., are listed under the
respective individual parts with which they are used. The quantity for many of the
shims listed is shown as A.R. (as required). The correct amount of shims should be
determined in order to get the proper clearance. Bolts and nuts listed are standard
Grade 5, special grades will be shown in text. Order hardware thru Standard Fastner
Program or purchase locally.

Occasionally new part numbers replace old numbers in the Part No. column. 1In
those cases where the new number substitutes for the old number, the old number
will be enclosed in parenthesis and it will appear at the end of the text in the
description column.

When in need of repair parts, order from your local dealer. All parts orders
should plainly specify your name, post office address, and whether shipment is to
go by parcel post, express, or freight. Claims of shortage or breakage should be
made to the transportation company on receipt of goods.

Before returning repair parts to the factory or parts depot, it is necessary to
secure written permission from the Company authorizing the return of such parts.
In the returning of repair parts be sure the package is tagged with your name and
address. Prepay transportation charges.

It is the policy of the Company to improve its products whenever it is possible
and practical to do so. We reserve the right to make changes or add improvements
in the design or construction of parts at any time without incurring the obligation
to install such changes on products previously delivered.

GROUPS

- Drive Wheels, Differential, Transmission and Brdkes
- Steering, Hydralizer and Steer Wheels

- Frame, Driver Compartment and Wiring Harness
Hydraulics

- Carburation and LP-Gas Systems

- Engine and Accessories

- Decals, Paint, Engine 0il, Hydraulic 0il and Index

QOHEHOOQm >
1

A-5



Ref. No. Part No. DESCRIPTION No. Pcs.
GASKETS AND REPAIR KITS
40-2090651 | Kit-gaskets, engine overhaul..,.cccceeeceesencecnaannn 1
40-2090652 | Kit-gaskets, valve grinding...scecercescccessacancosan 1
20-7301494 | Kit-carburetor repair, gasoline....,eeeevecececnccnsaes 1
35P3009 Kit-regulator repair, LP—GasS....,cecveecsascsasssacesne 1
35P1046 Kit-master cylinder repair, for 7/8", 35A8058...¢..... 1
35P922 Kit-master cylinder repair, for 1", 35A11330..........] 1
20-7301209 | Kit-wheel cylinder repair, for 1-1/8, 20-7301206 & 07.| 2
35P2200 Kit-wheel cylinder repair, for 1%", 20-7300421........1| 2
20—7380007 Kit_tilt Cylinder repair.-..-.................o...-... 2
20-7380073 | Kit~repair, hydraulic PuUMP.....ccoeeescecsseacccncecan 1
35A11110 Kit-seals, hydraulic valve sections (Gresen)..........| AR
35R139 Kit-gasket, transmission overhaul......coeeceeesnccese 1
Consists of the following:
7-10A3397 Washer 1-35A12506 Gasket
3-~10A7956 O-Ring 1-35P613 Seal
1-35A317 Gasket 1-50A767 O-Ring
3~35A341 Ring 1-50A768 Ring
1-35A993 Ring 1-50A961 O-Ring
1-35A5192 Gasket 1-50A1745 Washer
1-35A5439  Shim 1-50A1763 O-Ring
1-35A10947 Gasket 7-50A1829 Stat-o-seal
1-35A7304  Gasket 5-50A2878 O-Ring
1-35A12294 Shim 1-20-3000701 Ring
20-738081 | Kit-seals, transmission control valve..,.cveeeeecseces 1
Consists of the following:
7-20-3009707 O-Ring 2-104881A Seal
1-10A16405 O-Ring 1-35A8008 Seal (old)
2-10A16329 Seal 1-35A12506 Gasket
1-941880 O-Ring
20-7380115 | Kit~repair, hydralizer.....cceceesnescccccoascannsnnns 2
Consists of the following:
1-20-3009347 Bushing 1-35A5174 Seal
1-20-3009395 Seal 1-50A1727 O-Ring
1-20-3009695 Bushing
20-7380116 | Kit-seals, hydralizZer...,.ccceeeeesecncscsonasasansacas 2

Consists of the following:

1-35A5174 Retainer 1-20-3009528 Seal
1-35A6404 Seal (old) 1-50A1727 0-Ring (new)
1-20-3009395 Seal (new) 1-50A1760 0-Ring (old)




DIFFERENTIAL CASE AND HOUSINGS
GROUP I - MY20-30 TO SERIAL NO.6200500 INC.

Ref- | Part No. DESCRIPTION Dol R part No. DESCRIPTION Do
1 |20-7370034 |Case-differential 1 |l 10 [35A5441 Shim-cap,RH, .003 AR
Inc.Ref.#2: 10 |20-3010328 [Shim-cap,RH,.010 AR

50A1440 Bolt-12pt.3/8-16x1 5 | 11 [20-3011121 [Cap-bearing,LH 1
50A1441 Bolt-12pt.3/8-16x1% 6 50A3666 Bolt-hex,3/8-16x1 3
50A4139 Set Screw-skt.hd.3/8-16x1| 1 50A3667 Bolt-hex,3/8-16x1% 2
50A5038 Stud-3/8x1-3/4 6 || 12 |50A1744 O-Ring-cap 1
50A1900 Nut-hex,3/8-16 7 || 13 |35A8241 Shim-cap,LH, .002 AR
50A1642 Bolt-12pt.%-13x1 8 || 13 |35A8242 Shim-cap,LH,.003 AR

2 |10A11543 Pin-dowel,3/8x3/4 2 || 13 |[35A8243 Shim-cap,LH, .005 AR
3 |20-3001592 |Gasket-case 1] 14 {20-3001326 Housing-axle,LH 1
4 |10A7059 Cone-bearing,LH 1| 15|20-3001325 [Housing-axle,RH 1
5 |EB5026 . Cup-bearing,LH 1 50A1642 Bolt-12pt.%-13x1,RH/LH 22
6 |10A7051 Cone-bearing,RH 1| 16 (941669 0O-Ring-housing to case 2
7 |10A7052 Cup-bearing,RH 1 || 17 [35A5448 Shim-housing, .002 AR
8 120-3011120 |[Cap-bearing,RH 1 || 17 |35A5447 Shim~housing,.003 AR
9 |50A1743 O-Ring-cap 1 || 17 |35A5446 Shim-housing,.005 AR
50A3666 Bolt-hex,3/8-16x1 5| 17 [35A8711 Shim-housing,.020 AR

10 |[35A5442 Shim-cap,RH, .002 AR || 18 |1147770 Plug-inspection,2’s dia. 1
19 |35A5891 Breather-case,% 1




DIFFERENTIAL CASE AND HOUSINGS - GROUP IL
MY20-40C SERIAL NO. 6200501 AND AFTER

ﬁff Part No. DESCRIPTION 11;];'. ﬁf}f Part No. DESCRIPTION EQ’S:
1 |{20-7370036 |[Case-diff. 11 10|20-3010328 |Shim-cap,RH,.010 AR
Inc.Ref.#2 and plug: 11 {20-3011121 (Cap-bearing,LH 1

50A1164 Bolt-12 pt.}s-13x1% 8 || 12|50A1744 0-Ring-3-7/16 0.D. 1
50A1441 Bolt-12 pt.3/8-16x1% 6 50A3666 Bolt-hex,3/8-16x1 5
50A4139 Screw-skt.hd.3/8~16x1 1 | 13[35A8241 Shim-cap,LH,.002 AR
50A5038 Stud-3/8-16-1-3/4 6 || 13|35A8242 Shim-cap,LH, .003 AR
50A1900 Nut-hex,3/8-16 7 || 13 [35A8243 Shim-cap,LH,.005 AR

2 |10A11543 Pin-dowel,3/8x3/4 2| 14{20-3009773 |[Housing-axle,LH 1
50A6022 Plug-hex,3/4-14 1] 15|20-3010275 ([Housing-axle,RH 1

3 |20-3001592 |Gasket-case to trams,.015 1 50A1642 Bolt-12 pt.%-13x1 22
4 [10A7059 Bearing-LH 1| 16{20-3001162 |[Seal-housing,outer end 2
5 |EB5026 Cup-bearing,LH 1| 17{20-3001317 |[Sleeve-hsng.13/16x3% 2
6 |10A7051 Bearing-RH 1| 18(941539 O-Ring-sleeve,2-47/64 OD 2
7 |10A7052 Cup-bearing,RH 1| 19(941669 0-Ring~hsng.4% 0.D. 2
8 |20-3011120 |Cap-bearing,RH 1 || 20|35A5448 Shim-~hsng.LH, .002 AR
9 |[50A1743 0-Ring-3-3/16 0.D. 1 || 20 (35A5447 Shim-hsng.LH, .003 AR
50A3666 Bolt-hex,3/3-16x1 5 || 20 |35A5446 Shim-hsng.LH, .005 AR

10 |35A5442 Shim-cap,RH, .092 AR [ 20|35A8711 Shim-hsng.LH,.020 AR
10 |35A5441 Shim-cap,RH, .003 AR || 21|35A5891 Breather-hsng.% 1
221147770 Plug-hsng.2-11/16 dia. 1




White Fork Lift My20 25 30 40c Fork Lift Trucks Parts Catalog
Full download: http://manual place.com/download/white-fork-lift-my20-25-30-40c-fork-lift-trucks-parts-catal og/

BULL PINION SHAFT AND DIFFERENTIAL GAGE
GROUP I - MY20-30 TO SERIAL NO.6200500 INC.

R part No. DESCRIPTION b [ REL) part No. DESCRIPTION Do
1 |35A9959 Shaft-bull pinion,l4 T. 1 10[162688A Cup-cage,LH(35A8238) 1
2 |20-3000435 |Bolt-12pt.7/16-14x7/8 12| 11|20-3001148 |[Cover-cage 1
3 |20-6007679 |Ring Gear-w/pinion,set 1| 1235412566 Bolt-12pt.3/8-16x3/4 8

Inc.Ref.#7 & 8: 13 |20-3001163 |Bearing-cage,RH 1
4 |35A7803 Shaft-pinion,8 teeth 1| 14|TM9128 Cup-bearing,cage,RH 1
5 | 35A7819 Gear-ring,25 teeth 1| 15|35A9451 Pinion~cage,12 T. 4
6 |20-3009334 |Cage-w/bull gear,29 T. 1| 16|20-3006635 |Washer-thrust (35A7813) 4
7 |35A7814 Race-brg.thrust,2-23/32 2| 17{35A7809 Shaft-pinions 1
8 |31-1570590 |Bearing-thrst.(35A7815-~1)] 2| 18|20-3000964 |Gear-bevel,18 T.23 splns.| 2
9 |162687A Bearing-cage,LH(35A8237) | 1

A-9

Thisisthe cut pages sample. Download all 81 page(s) at: M anualPlace.com



http://manualplace.com/product/white-fork-lift-my20-25-30-40c-fork-lift-trucks-parts-catalog/

